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Date of Report @ Apr. 19, 2018
Applicant HONG YUAN LIN TECHNOLOGY CO., LTD.
Supplier HONG YUAN LIN TECHNOLOGY CO., LTD.
Sample Name VQ-800 Concrete Nano Sealer and Densifier
Other Information Product type: VQ-800

Sample Submitted By HONG YUAN LIN TECHNOLOGY CO., LTD.(YEH, YAO-CHENG)
Date of Sample Received Apr. 09,2018

Date of Testing Apr. 09, 2018~Apr. 19,2018
Remark The information mentioned in the above section is provided

by Client(Exclude Date of Sample Received and Date of Testing)

Test Result :

Test Items Test Method Test Result
Silicon(Si) (mg/mL) | With reference to USEPA 3050b-1996 and performed by ICP-AES 21.55
Lithium(Li)(ppm) | With reference to USEPA 3050b-1996 and performed by ICP-AES 375

Note: 1. pg/mL= ppm ; mg/kg=ppm
2. Test by SGS Kaohsiung Chemical Laboratory (Report NO. KY/2018/40006A-01)
3. This Test Report is an additional original report of KB-18-03155-1 C-18-06763.
I[ssued date: Jun. 27, 2018.
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